Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espafol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafiol)

3. Solicitud original



FBCMUD 229 — TPDES Renewal
Plain Language Summary
[...]
the surrounding area.

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 24 of 62



(|

Wilderness: outstanding natural beauty; usually wooded or unpastured area; water
clarity exceptional

Natural Area: trees and/or native vegetation; some development evident (from
fields, pastures, dwellings); water clarity discolored

Common Setting: not offensive; developed but uncluttered; water may be colored
or turbid

Offensive: stream does not enhance aesthetics; cluttered; highly developed,;
dumping areas; water discolored

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 25 of 62



DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 6.0: INDUSTRIAL WASTE CONTRIBUTION

The following is required for all publicly owned treatment works.

Section 1. All POTWs (Instructions Page 89)

A. Industrial users (IUs)

Provide the number of each of the following types of industrial users (IUs) that discharge
to your POTW and the daily flows from each user. See the Instructions for definitions of
Categorical IUs, Significant IUs - non-categorical, and Other IUs.

If there are no users, enter 0 (zero).

Categorical IUs:

Number of 1Us: o

Average Daily Flows, in MGD: o
Significant [Us - non-categorical:

Number of IUs: o

Average Daily Flows, in MGD: o
Other IUs:

Number of IUs: o

Average Daily Flows, in MGD: o

B. Treatment plant interference

In the past three years, has your POTW experienced treatment plant interference (see
instructions)?

O Yes X No

If yes, identify the dates, duration, description of interference, and probable cause(s) and
possible source(s) of each interference event. Include the names of the IUs that may have
caused the interference.

N/A

C. Treatment plant pass through
In the past three years, has your POTW experienced pass through (see instructions)?
O Yes No

If yes, identify the dates, duration, a description of the pollutants passing through the
treatment plant, and probable cause(s) and possible source(s) of each pass through event.
Include the names of the IUs that may have caused pass through.

N/A

D. Pretreatment program

Does your POTW have an approved pretreatment program?

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 55 of 62



O Yes No
If yes, complete Section 2 only of this Worksheet.
Is your POTW required to develop an approved pretreatment program?
O Yes No
If yes, complete Section 2.c. and 2.d. only, and skip Section 3.
If no to either question above, skip Section 2 and complete Section 3 for each significant
industrial user and categorical industrial user.
E. Service Area Map

Attach a map indicating the service area of the POTW. The map should include the
applicant’s service area boundaries and the location of any known industrial users
discharging to the POTW. Please see the instructions for guidance.

Attachment: N/A

Section 2. POTWs with Approved Programs or Those Required to

Develop a Program (Instructions Page 90)

A. Substantial modifications

Have there been any substantial modifications to the approved pretreatment program
that have not been submitted to the TCEQ for approval according to 40 CFR §403.18?

O Yes O No

If yes, identify the modifications that have not been submitted to TCEQ, including the
purpose of the modification.

N/A

B. Non-substantial modifications

Have there been any non-substantial modifications to the approved pretreatment
program that have not been submitted to TCEQ for review and acceptance?

O Yes O No

If yes, identify all non-substantial modifications that have not been submitted to TCEQ,
including the purpose of the modification.

N/A

C. Effluent parameters above the MAL

In Table 6.0(1), list all parameters measured above the MAL in the POTW’s effluent
monitoring during the last three years. Submit an attachment if necessary.

Table 6.0(1) - Parameters Above the MAL

Pollutant Concentration MAL Units Date
N/A N/A N/A N/A N/A

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 56 of 62



D. Industrial user interruptions

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding
interferences or pass throughs) at your POTW in the past three years?

O Yes O No

If yes, identify the industry, describe each episode, including dates, duration, description
of the problems, and probable pollutants.

N/A

Section 3. Significant Industrial User (SIU) Information and

Categorical Industrial User (CIU) (Instructions Page 90)

A. General information
Company Name: No SIUs in the service area
SIC Code: N/A
Contact name: N/A
Address: N/A
City, State, and Zip Code: N/A
Telephone number: N/A
Email address: N/A

B. Process information

Describe the industrial processes or other activities that affect or contribute to the SIU(s)
or CIU(s) discharge (i.e., process and non-process wastewater).

N/A

C. Product and service information
Provide a description of the principal product(s) or services performed.
N/A

D. Flow rate information
See the Instructions for definitions of “process” and “non-process wastewater.”
Process Wastewater:
Discharge, in gallons/day: N/A
Discharge Type: 0 Continuous O Batch O Intermittent
Non-Process Wastewater:
Discharge, in gallons/day: N/A
Discharge Type: 0 Continuous O Batch O Intermittent

E. Pretreatment standards

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 57 of 62



Is the SIU or CIU subject to technically based local limits as defined in the mstructions?
O Yes O No

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
4717

O Yes O No

If subject to categorical pretreatment standards, indicate the applicable category and
subcategory for each categorical process.

Category: Subcategories: N/A
Click or tap here to enter text. N/A

F. Industrial user interruptions

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass
through, odors, corrosion, blockages) at your POTW in the past three years?

O Yes O No

If yes, identify the SIU, describe each episode, including dates, duration, description of
problems, and probable pollutants.

N/A

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 58 of 62



ATTACHMENT NOT REQUIRED

FORT BEND COUNTY MUNICIPAL UTILITY DISTRICT NO. 229
WASTEWATER TREATMENT PLANT

| QUIDDITY

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100
6330 West Loop South, Suite 150 » Bellaire, TX 77401 » 713.777.5337



ATTACHMENT E
FLOW SCHEMATICS

FORT BEND COUNTY MUNICIPAL UTILITY DISTRICT NO. 229
WASTEWATER TREATMENT PLANT

' QUIDDITY

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100
6330 West Loop South, Suite 150 » Bellaire, TX 77401 » 713.777.5337


hjn
Snapshot


RAW SEWAGE —»

FROP
ON-SITE

LIFT STATION

EXIST 0.2 M.G.D.
TRAIN NO. 4

EXIST HEADWORKS
(MANUAL BAR
SCREEN)

EXIST RAS

L

EXIST 0.2 M.G.D.
TRAIN NO. 3

(BY OTHERS)

1

EXIST 0.1 M.G.D.
TRAIN NO.

EXIST 0.1 M.G.D.
TRAIN NO. 2

EXIST EXIST EXIST EXIST
AERATION AERATION FINAL o
BASIN BASIN CLARIFIER CONTACT BASIN
AR AR AR
EXIST EXIST EXIST WAS
Ay 2ND STAGE 1ST STAGE
SLUDCE < AEROBIC AEROBIC
DIGESTER DIGESTER
AR AR
EXIST RAS
\—' EXIST EXIST EXIST EXIST EXIST
AERATION AERATION AERATION FINAL CHLORINE [
BASIN BASIN BASIN CLARIFIER CONTACT BASIN
AR AR AR AR
EXIST EXIST
“éf‘;g?{‘g“& 2ND' STAGE 1ST STAGE EXIST WAS
SLUDGE < AEROBIC AEROBIC
DIGESTER DIGESTER
AR AR
EXIST EXIST
WET HAUL 2ND STAGE 1ST STAGE EXIST WAS
DIGESTED « AEROBIC AEROBIC
SLUDGE DIGESTER DIGESTER
AR AR
EXIST EXIST EXIST
AERATION FINAL »  CHLORINE
BASIN CLARIFIER CONTACT BASIN DS
trrTr P11t EXIST
TERTIARY
AR AR FILTER
EXIST RAS v
DECHLORNATION | )—» X7
BASIN
EXIST EXIST
EXIST RAS EFFLUENT
TERTIARY
FLTER SAMPLING
MANHOLE
EXIST
EXIST FINAL
AERAIN "\ CLARIFIER
AR
EXIST EXIST
G IND STAGE 1ST STAGE EXIST WAS
AESTED AEROBIC AEROBIC
DIGESTER DIGESTER
AR AR

|y QUIDDITY

Texas Board of Professional Engineers and Land Surveyors Reg. No. F-23290

6330 West Loop South, Suite 150« Bellaire, TX 77401 #713.777.5337

FORT BEND COUNTY MUNICIPAL UTILITY DISTRICT NO. 229
0.60 MGD WASTEWATER TREATMENT PLANT
TPDES PERMIT NO. WQ0015881001




ATTACHMENT H
SUMMARY SUBMITTAL AND TCEQ APPROVAL LETTERS

FORT BEND COUNTY MUNICIPAL UTILITY DISTRICT NO. 229
WASTEWATER TREATMENT PLANT

' QUIDDITY

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100
6330 West Loop South, Suite 150 » Bellaire, TX 77401 » 713.777.5337


hjn
Snapshot


Jon Niermann, Chairman :
Emily Lindley, Commissioner i ( / |
Bobby Janecka, Commissioner
Toby Baker, Executive Director

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

Protecting Texas by Reducing and Preventing Pollution

November 13, 2020

Nick C. Heilenman, P.E.

JONES | CARTER

6330 West Loop South, Suite 150
Bellaire, TX 77401

Re:  Fort Bend County Municipal Utility District 142
Creekside Ranch Wwtp Expansion to 0.6 MGD, Lift Station 1 and Force Main
Permit No. WQ0015308-001
WWPR Log No. 1020/073
CN602614547, RN107743353
Fort Bend County

Dear Mr. Heilenman:

On October 21, 2020, TCEQ received the project summary transmittal letter dated October 19,
2020 for an expansion to the wastewater treatment plant and construction of a lift station and
force main for Fort Bend County MUD 142, in Fort Bend County, Texas. The submitted project
expansion is to increase the treatable average daily flow from 0.20 MGD to 0.60 MGD with its
corresponding 4Q peak daily flow. The wastewater treatment plant is regulated by Water
Quality permit WQo0015308001 which is currently progressing through the permitting process
to obtain a minor amendment. The 0.60 MGD will represent an interim II flow under the
updated permit. The plant must be able to produce an effluent to meet the concentration limits
of 7 mg/1 for CBODs, 12 mg/1 for TSS, 1 mg/1 for NH3-N, and 126 cfu/100 ml for E. coli while
maintaining a dissolved oxygen concentration of 6.0 mg/l. The listing of the units which will
comprise the 0.60 MGD treatment system are shown below.

The rules which regulate the design, installation and testing of domestic wastewater projects are
found in 30 TAC, Chapter 217, of the Texas Commission on Environmental Quality (TCEQ) rules
titled, Design Criteria for Wastewater Systems.

The units which will comprise the 0.60 MGD treatment system are as follows:
e Aeration Basins
o 2 existing aeration basins; 52’ x 12’ x 10.58 SWD each
o 2new basins; 52’ x 12’ X 10.44’ SWD each
o 39,262 ft3 total volume
e Secondary Clarification
o 2 existing clarifiers; 30’ diameter with 10’ SWD each
o 2 new clarifiers; 45’ diameter with 10’ SWD
o 45,946 ft3 total clarifier volume
o Volume is adequate for treating current permitted final phase average daily flow
of 1.2 MGD (4.8 MGF peak daily flow)

P.0.Box 13087 e Austin, Texas 78711-3087 ° 512-239-1000 * tceq.texas.gov

How is our customer service?  tceq.texas.gov/customersurvey



Nick C. Heilenman, P.E.
Page 2
November 13, 2020

e Chlorine Contact Basins
o 3 separate 3,358 ft3 basins
o 1fortrains 1 & 2 and 1 each for trains 3 & 4

o 10,614 ft’ total chlorine contact basin treatment volume

o Volume is adequate for treating current permitted final phase average daily flow
of 1.2 MGD (4.8 MGD peak daily flow)

e Aerobic digesters

o 2 existing digesters; 52’ x 12’ x 10.67° SWD each

o 2new52’ x12°x10.67 SWD each

o 39, 948 ft3 total digester volume
e Tertiary Filters

o 2tanks; 1 duty, 1 stand-by

o Approximately 11.66’ x 8.75’ x 10.76’ max. SWD; 2,207 fis filter volume
e Dechlorination Unit

o 18” pipe x 54 linear feet

o 95.4ft3

The submitted summary transmittal letter also contained 3 requests for variances to 30 TAC
Chapter 217 requirements.

o The variance requested was of 30 TAC Chapter 217.155(b)(5)(A)(i) which requires a
diffuser submergence depth of 10 ft. The plan is to use fabricated tanks as basins to
comprise this wastewater treatment plant. Since the units will be fabricated and then
transported there is a limit to the height of the units. The Engineer is requesting a
submergence depth of 9.44 ft. and he is adjusted the air and other parameters to
compensate for the shallower submergence depth. The requested variance is
conditionally approved for this system based on there being no issues with the dissolved
oxygen rating in the aeration basin and no issues with meeting treatment requirements
of the issued permit.

o The second requested variance is to 30 TAC Chapter 217.33(c)(2)(A) which requires a 20
time the head over weir length for an approach channel to the effluent weir. The
Engineer is proposing 11.3 times the head on weir distance for the straight channel
leading to the effluent weir; approximately 8.5 feet. Given the dimensions and layout of
the manufactured components the 11.3 times length should produce a uniform flow over
the weir and not impede accurate flow measurement over the weir. The requested
variance is conditionally approved.

e The final requested variance is for 39 TAC Chapter 217.281(b)(3) which requires rounded
corners in the chlorine contact basin. The units are fabricated offsite and delivered. The
Engineer has no control over the production of the rectangular tanks. The selected
tanks are of size and dimension to produce and extremely adequate detention time and
no issues should be encountered as a result of having an unround corner. The requested
variance is conditionally approved.



Nick C. Heilenman, P.E.
Page 3
November 13, 2020

The TCEQ review of the submitted information seems to indicate that the project
as designed meets at least the minimum requirements of 30 TAC Chapter 217:
Design Criteria for Wastewater Systems except for the requested and approved
variances. Given the result of the TCEQ review the project as designed is
conditionally approved for completion for an average daily flow of 0.60 MGD with
a 4Q peak daily flow as it should enable adequate the treatment to meet current
permitted effluent concentration limits. The condition of this approval is the final
issued permit must not be issued with more stringent effluent concentration limits
than what is listed in paragraph 1 of this letter; if the issued effluent concentration
limits are more stringent the plant must be resubmitted for review.

You must keep certain materials on file for the life of the project and provide them to TCEQ
upon request. These materials include an engineering report, test results, a summary
transmittal letter, and the final version of the project plans and specifications. These materials
shall be prepared and sealed by a Professional Engineer licensed in the State of Texas and must
show substantial compliance with Chapter 217. All plans and specifications must conform to any
waste discharge requirements authorized in a permit by the TCEQ. Certain specific items which
shall be addressed in the engineering report are discussed in §217.10. Additionally, the
engineering report must include all constants, graphs, equations, and calculations needed to
show substantial compliance with Chapter 217.

If in the future, additional variances from any 30 TAC Chapter 217 requirements are desired for
the project, each variance must be requested in writing by the design engineer. Then, the TCEQ
will consider granting a written approval to the variance from the rules for the specific project
and the specific circumstances.

Within 60 days of the completion of construction, an appointed engineer shall notify both the
Wastewater Permits Section of the TCEQ and the appropriate Region Office of the date of
completion. The engineer shall also provide written certification that all construction, materials,
and equipment were substantially in accordance with the approved project, the rules of the
TCEQ, and any change orders filed with the TCEQ. All notifications, certifications, and change
orders must include the signed and dated seal of a Professional Engineer licensed in the State of